Page 1 of 3

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

186-708-190 18" Lawn Boss Battery Powered Mower (1996)

Main Assembly

4
e

gt

/ _1...
// ,
AL / R
o

?

e \
\m_u.\m... _,._,ﬂ.,.m/ /” | |
— Illlmw 3 A //e ..:._Iﬂw

) Ax w,..H-, A/ g T\
/w 0 \ \ V/ _4\‘ . W\. / " \..,/
- R\ any— / e, 3
\\..‘n..nyuﬂuﬁ [/Mm\- ~ \ .,,Iﬂ / A\ ”M_M um\ /| T\w }., Y
a wH---VT &mw\-s 4 . ) _ E \ 8
--uum“ \ =N AR
ZENAR
, D Bu
S wmw,.m“”u o
Q) S NPEEN
=2

.-HHNHP

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

186-708-190 18" Lawn Boss Battery Powered Mower (1996)

Main Assembly

Page 2 of 3

Ref#  Part Number Qty S/P/F  Description
1 747-0622 1 S  Control Handle
2  710-0605 1 /P C-Sunk Scr. 1/4-20 x 1.8" Lg.
3  625-0010 1 Switch Ass'y.
4  749-0886 1 S  Upper Handle
5 710-0450 1 /P Carr. Bolt 5/16-18 x 3" Lg.
6 720-0241 1 S Hand Knob
7 726-0240 1 S Cable Tie
8  749-0885 1 S Lower Handle
9 725-1206 1 S Plug
10 714-0104 1 S  Hairpin Clip
11 17098 1 S  Hinge Clip
12 731-1028 1 /P Rear Flap
13  682-3000A 1 S Handle Brkt. Ass'y. - R.H.
14  15262B 1 /P Wheel Pivot Bar
15 14832 1 S  Spring Lever Ass'y. w/Knob
16  738-0507B 1 S  Shid. Bolt .5" Dia. x .43" Lg.
17  736-0258 1 /P FI-Wash. .385" I.D. x 1" O.D.
18  736-0105 1 /P Bell-Wash. .38" I.D. x .88" O.D.
19 682-7002 1 /P Mulching Plug Ass'y.
20  731-1409 1 S  Chute Deflector
21 741-0484 1 S Ball Bearing
22  734-1793 1 Wheel Ass'y.
23  736-0504 1 S Wave Wash. .51"1.D. x .75" O.D.
24  738-0102 1 S  Shid. Bolt .498" Dia. x 1.45
25  731-0981A 1 S HubCap
26  15261A 1 S  Height Ad]. Plate
27 14578 1 /P Height Adj. Ass'y. Comp. - R.F.
14579 1 Height Adj. Ass'y. Comp. - L.F. Not shown
28  710-0654A 1 /P Hex Wash. Self-Tap Scr. 3/8-16 x 1" Lg.
29 710-1251 1 Hex Bolt 3/8-24 x 2.5" Lg.
30 736-0524 1 S  Blade Bell Support
31 742-0743 1 S 18" Blade
32  748-0380A 1 /P Blade Adapter Code: N notates a new part
(not previously existing).
33  736-0356 1 S Bell-Wash. .39" I.D. x 1.38" O.D.
34  712-0798 1 /P Hex Nut 3/8-16 Thd.
35 736-0270 1 /P Bell-Wash. 1/4" I.D.
36  710-0599 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4 x .5" Lg.
37 682-0018 1 Deck Ass'y.
38 682-3001A 1 S  Handle Brkt. Ass'y. - L.H.
39 624-0033 1 Motor Ass'y.
40 725-1684 1 S Charger
41  731-1593 1 Tray Ass'y.
42  726-0317 1 Cable Tie
43  629-0235 1 Harness Ass'y. Switch
44  736-3050 1 /P FI-Wash. .406" I.D.
45  712-0181 1 S  HexL-Nut 3/8-16 Thd.
46  682-9016 1 Front Bracket Ass'y.
47  682-9017 1 Rear Bracket Ass'y.
48  625-0017 1 Battery Ass'y.
49  629-0251 1 Charger Plug
50 710-0895 Hex Hd. Hi-Lo Scr. 1/4 x .75" Lg.

WWW.Mymower parts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

186-708-190 18" Lawn Boss Battery Powered Mower (1996)

Main Assembly

Page 3 of 3

Ref#  Part Number Qty S/P/F  Description
51 710-0788 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4-20 x 1" Lg.
52  725-1689 1 S  Circuit Board
53  736-0534 1 FI-Wash. .21" I.D. x .56" O.D.
54  712-3060 1 Palnut Self-Threading
55  731-1594 1 Motor Cover
56  629-0249 1 Key Switch Harness Ass'y.
57  725-1687 1 Mounting Clamp
58  710-0589 1 /P Hex AB-Tap Scr. #10 x .75" Lg.
59 725-1676 1 Key Switch
60 725-1341B 1 /P Key
61 725-1685 1 S  Meter
62  725-1686 1 Meter
63  720-0226 1 S  Foam Grip
64  731-1388 1 Insulator Knob
?65  731-1268 1 /P Upper Handle Insulator
66  731-1267 1 /P Lower Handle Insulator
725-1690 1 S  Fuse Not shown. Code: N notates a new part

(not previously existing).

WWW.mymowerparts.com



